

# KRISHNASAMY

College of

## **ENGINEERING & TECHNOLOGY**

Approved by AICTE & Affiliated to Anna University

### Consultancy – Jeevan Ready Mix Concrete Dated: 06.09.2021

Faom, I eevan Ready mix Maradhu village, anddaloxo. To, The Civil Department HOD, KCET College. Nellikuppan, anddalozo. Responded SA, (12 mm and 20mm) Kirdly Test and give Report. Sin / Madam yours Faithfully To Collect Rs 300 for Seekon Readymin. Crushing strungth of Course aggregate. 7. Oui 6/9/21 ( Hop/CIVIL).

#### **Inward Letter**

ANANO NAGAR MILLIKUPTAM MAIN ROAD S.KUMARAPURAM CUODALORE 507109
Phone:04142285601 Fax:04142250394

RICLIPI

Receipt Mo: FC21/88838

Date : 05/05/2021

Mame : JECYAN REDY MIX CUDALORE Class :

Particulars

Amount

TESTING CUBES

300.0

7000

300.00

Amount in Words : Rupees Three Hundred Only

Cashler

Bill receipt for testing





College of

# **ENGINEERING & TECHNOLOGY**

Approved by AICTE & Affiliated to Anna University

Anand Nagar, Nellikuppam Main Road, S. Kumarapuram, Cuddalore - 607 109, Tamil Nadu. **2** (04142) 285 601 - 604 ⊠ info@kcet.in @www.kcet.in



## KRISHNASAMY COLLEGE OF ENGINEERING & TECHNOLOGY CUDDALORE - 607 109

#### CIVIL ENGINEERING DEPARTMENT

Receipt No: FC21/00036 dt 06.09.2021

To: M/s. Jeevan Ready Mix Concrete Home Guards Nagar, Behind Krishnasamy Engineering College, Marudhadu village, Cuddalore.

Date: 15.09.2021

Sub: Crushing test of coarse aggregate - Reg.

S. No	Size of aggregate	Weight of empty mould (kg)	Weight of mould with aggregate (kg)	Weight of aggregate (kg)	Date of Testing	Weight of fraction passing through (kg)	Crushing value	Remarks
1	12mm	10.17	12.9	2.73	09.09.2021	0.158	5.7%	As per IS: 456-2000, the test results are satisfactory
2	20mm	10.17	12.69	2.5	09.09.2021	0.110	4.4%	

(The sample was not drawn by KCET)

Faculty In-charge

PRINCIPAL Erishnesamy College e agineering & Technolog Senji Kumarapuram

Testing report for the given sample